101 ENGINE ASSY HEAD COVER   FCB-U  
   
 
 
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
ITEM NO. PART NO. DESCRIPTION Q'TY AMEND NOTE
01 923280 ENGINE ASSY. 1  
02 923003 CVT INLET TUBE 1  
03 923008 CVT OUTLET TUBE 1  
04 923028 L COVER DUCT BAND 1  
05 923029 CVT OUTLET TUBE BAND 2  
06 923002 CVT TUBE, REAR 1  
07 923005 CVT TUBE, FRONT 1  
08 924078 BAND 1  
09 923276 BRKT 1  
10 GA555SC05 BOLT, OUTLET M6X1.0X16L 1  
11 S20208 BOLT 2  
12 N25201 NUT, SELFLOCK M12X1.25 3  
13 S20207 BOLT 1  
14 923030 HEAD COVER ASSY. 1  
14-1 923031 HEAD COVER PACKING 1  
14-2 923032 HEAD COVER 1  
14-3 923033 REED VALVE COMP 1  
14-4 923256 FLANGE BOLT 616 2  
15 923255 HEAD COVER BOLT 4  
16 S79602 SCREW, SOCKET HEAD M6x16 2  
17 GA551SC09 BOLT, FLANGE M6X20 1